s=amranas. FCC RF Test Report Report No. : FR382801E

11AX20MIMO_Antl_7095_26Tone_RUS8

Spectrum o
Ref Level 10.00 dBm Offset 16.03 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f J ¥
-30 dBm : J -
-40 dBm ¥ L
-50 dBm
= \ ]
60 dET \‘
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.77 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.320 MHz 200,000 kHz 7.05781 GHz -68.14 dBm -49.36 dB -9.36 dB
-31.320 MHz -20,880 MHz | 200,000 kHz 7.06379 GHz -68.60 dBm -49.83 dB -9.96 dB
-20,880 MHz -11.440 MHz | 200,000 kHz 7.07421 GHz -68.44 dBm -49.66 dB -21.74 dB
-11.440 MHz -10.440 MHz | 200,000 kHz 7.08357 GHz -65.26 dBm -46.49 dB -26.58 dB
10.440 MHz 11.440 MHz | 200.000 kHz 7.10644 GHz -55.32 dBm -36.55dB -16.65 dB
11.440 MHz 20.880 MHz = 200.000 kHz 7.10651 GHz -54.70 dBm -35.93dB -15.87 db
20.880 MHz 31,320 MHz | 200,000 kHz 7.12615 GHz -69.18 dém -50.40 dB -10.59 dB
31.320 MHz 50,000 MHz = 200,000 kHz 7.14190 GHz -68.82 dBm -50.04 dB -10.04 dB

il J [T

Date: 8.SEP.2023 16:13:35

11AX20MIMO_Antl_7095_52Tone_RU40

Spectrum

Ref Level 10.00 dBm Offset 16.03 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS

0 dBf=26

-10 dBém

-20 dBm f J t

-30 dBm 1 '|

-40 dBm I \ =]

-50 dBm \ =

B HET “ \_ r

-80 dBm

CF 7.095 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -18.51 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -31.320 MHz 200,000 kHz 7.05121 GHz -67.96 dBm -49.45 dB -9.45 dB
-31.320 MHz -20,880 MHz | 200,000 kHz 7.06374 GHz -68.43 dBm -49.92 dB -9.99 dB
-20,880 MHz -11.440 MHz | 200,000 kHz 7.07416 GHz -68.25 dBm -49.74 dB -21.77 dB
-11.440 MHz -10.440 MHz | 200,000 kHz 7.08357 GHz -63.50 dBm -44.99 dB -25.20 dB
10.440 MHz 11.440 MHz | 200.000 kHz 7.10644 GHz -53.85 dBm -35.34 dB -15.44 dB
11.440 MHz 20.880 MHz 200.000 kHz 7.10656 GHz -53.40 dBm -34.89 dB -14.80 dB
20.880 MHz 31.320 MHz 200,000 kHz 7.12629 GHz -69.42 dBm -50.91 dB -10.95 dB
31.320 MHz 50.000 MHz 200,000 kHz 7.12683 GHz -68.64 dBm -50.33 dB -10.33 dB

il J W
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382801E

11AX20MIMO_Antl1_7095_106Tone_RU54

Spectrum o
Ref Level 10.00 dBm Offset 16.03 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
f T !
-30 dBm + L
-40 dBm J
-50 dBm \
60 dBm \\
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.14 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.320 MHz 200,000 kHz 7.05642 GHz -68.04 dBm -49.90 dB -9.90 dB
-31.320 MHz -20,880 MHz | 200,000 kHz 7.06370 GHz -68.61 dBm -50.47 dB -10.49 dB
-20,880 MHz -11.440 MHz | 200,000 kHz 7.07424 GHz -67.70 dBm -49.56 dB -21.65 dB
-11.440 MHz -10.440 MHz | 200,000 kHz 7.08357 GHz -61.57 dBm -43.43 dB -23.53 dB
10.440 MHz 11.440 MHz | 200.000 kHz 7.10644 GHz -53.92 dBm -35.78 dB -15.88 dB
11.440 MHz 20.880 MHz = 200.000 kHz 7.10652 GHz -53.25 dam -35.11dB -15.05 dB
20.880 MHz 31,320 MHz | 200,000 kHz 7.12629 GHz -69.36 dém 51.22 dB -11.26 dB
31.320 MHz 50,000 MHz = 200,000 kHz 7.12851 GHz -68.86 dBm -50.72 dB -10.72 dB

JL

Date: 8.SEP.2023 16:15:20
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11AX20MIMO_Ant2_7095_26Tone_RUS8

Spectrum
Ref Level 10.00 dBm Offset 16.10 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm 1 J -
-30 dBm f f ‘\
-40 dBm 4 L
-50 dBm = =
B N ]
60 dET \
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.96 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.620 MHz 200,000 kHz 7.05802 GHz -68.03 dBm -49.07 dB -9.07 dB
-31.620 MHz -21.080 MHz | 200,000 kHz 7.06344 GHz -68.50 dBm -49.53 dB -9.61dB
-21.080 MHz -11.540 MHz | 200,000 kHz 7.07407 GHz -68.38 dBm -49.42 dB -21.54 dB
-11.540 MHz -10.540 MHz | 200,000 kHz 7.08347 GHz -66.14 dBm -47.17 dB -27.27 dB
10.540 MHz 11.540 MHz | 200.000 kHz 7.10654 GHz -56.16 dBm -37.19 dB -17.29 dB
11.540 MHz 21.080 MHz 200.000 kHz 7.10655 GHz -55.42 dBm -36.46 dB -16.45 dB
21.080 MHz 31.620 MHz 200,000 kHz 7.12653 GHz -69.29 dBm -50.33 dB -10.42 dB
31.620 MHz 50.000 MHz 200,000 kHz 7.13393 GHz -68.78 dBm -49.82 db -9.82 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382801E

11AX20MIMO_Ant2_7095_52Tone_RU40

Sp

rum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 16.10 dg Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck BS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

B0 dR

TR

-80 dBm

CF 7.095 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -19.07 dBm

Standard: None

RBW 200.000 kHz

JL

Date: 8.SEP.2023 16:14:53

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50,000 MHz 31,620 MHz | 200.000 kHz 7.05478 GHz -67.97 dém -48.90 dB -8.90 dB
31,620 MHz -21,080 MHz | 200.000 kHz 7.06340 GHz -68.54 dem -49.47 dB -9.49 dB
21,080 MHz -11,540MHz | 200.000 kHz 7.07404 GHz -67.84 dBm -48.77 dB -20.87 dB
-11.540 MHz -10.540 MHz | 200.000 kHz 7.08348 GHz -64.62 dBm -45.55 dBb -25.85 dB

10.540 MHz 11.540 MHz | 200.000 kHz 7.10654 GHz -55.05 dBm -35.98 dB -16.08 dB
11.540 MHz 21,080 MHz = 200.000 kHz 7.10658 GHz -54.29 dBm -35.32dB -15.28 dB
21.080 MHz 31,620 MHz = 200,000 kHz 7.12659 GHz -69.26 dém -50.19 dB -10.23 dB
31.620 MHz 50,000 MHz = 200,000 kHz 7.13307 GHz -68.78 dBm -40.70 dB -0.70 dB

G e

11AX20MIMO_Ant2_7095_106Tone_RU54

JL

Date: 8 SEP 2023 16:15:41

Spectrum
Ref Level 10.00 dBm Offset 16.10 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf=26
-10 dBém
-20 dBm f r—— x
-30 dBm J l ‘\L-
-40 dBm — ]
-50 dBm \
60 dET
8
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.76 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.620 MHz 200,000 kHz 7.05249 GHz -68.01 dBm -49.25 dB -9.25dB
-31.620 MHz -21.080 MHz | 200,000 kHz 7.06344 GHz -68.65 dBm -49.89 dB -9.95 dB
-21.080 MHz -11.540 MHz | 200,000 kHz 7.07419 GHz -67.42 dBm -48.67 dB -20.90 dB
-11.540 MHz -10.540 MHz | 200,000 kHz 7.08347 GHz -63.04 dBm -44.28 dB -24.38 dB
10.540 MHz 11.540 MHz | 200.000 kHz 7.10654 GHz -54.30 dBm -35.54 dB -15.64 dB
11.540 MHz 21.080 MHz 200.000 kHz 7.10658 GHz -53.41 dBm -34.66 dB -14.63 dB
21.080 MHz 31.620 MHz 200,000 kHz 7.12653 GHz -68.93 dBm -50.17 dBb -10.28 dB
31.620 MHz 50.000 MHz 200,000 kHz 7.12678 GHz -68.52 dBm -49.76 db -9.76 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382801E

11AX20MIMO_Antl1_7115_26Tone_RUS8

Date: 8.SEP.2023 16:16:09

Spectrum o
Ref Level 10.00 dBm Offset 16.05 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f ’ t
-30 dBm J T
-40 dBm
-50 dBm \
60 dBm
Toonm L
-80 dBm
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.22 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 7.07272 GHz -67.91 dBm -49.68 dB -9.68 dB
-31.440 MHz -20.960 MHz 200,000 kHz 7.08361 GHz -68.66 dBm -50.43 dB -10.50 dB
-20.960 MHz -11.480 MHz 200,000 kHz 7.09408 GHz -68.99 dBm -50.77 dB -22.79 dB
-11.480 MHz -10.480 MHz 200,000 kHz 7.10353 GHz -65.31 dBm -47.00 dB -27.19.dB
10.480 MHz 11.480 MHz = 200.000 kHz 7.12648 GHz -54.61 dBm -36.38 dB -16.48 dB
11.480 MHz 20.960 MHz | 200.000 kHz 7.12652 GHz -54.06 dBm -35.84 dB -15.81 dB
20.960 MHz 31,440 MHz | 200,000 kHz 7.14637 GHz -69.48 dém 51.25dB -11.34 dB
31.440 MHz 50,000 MHz = 200,000 kHz 7.14860 GHz -69.02 dém -50.80 dB -10.80 dB
)il ) QnRi e

11AX20MIMO_Antl_7115_52Tone_RU40

Date: 8 SEP 2023 16:17.00

Spectrum
Ref Level 10.00 dBm Offset 16.05 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f { 1
-30 dBm f ‘\
40 dem S LN
-50 dBm \
50 dBm \ I
-80 dBm
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.08 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 7.06691 GHz -68.01 dBm -49.92 dB -9.92 dB
-31.440 MHz -20.960 MHz 200,000 kHz 7.08361 GHz -68.75 dBm -50.67 dB -10.72 dB
-20.960 MHz -11.480 MHz 200,000 kHz 7.09408 GHz -68.40 dBm -50.31 dB -22.34 dB
-11.480 MHz -10.480 MHz 200,000 kHz 7.10353 GHz -63.81 dBm -45.72 dB -25.82 dB
10.480 MHz 11.480 MHz | 200.000 kHz 7.12648 GHz -53.71 dBm -35.63 dB -15.73 dB
11.480 MHz 20.960 MHz 200.000 kHz 7.12653 GHz -53.02 dBm -34.94 dB -14.90 dB
20.960 MHz 31.440 MHz 200,000 kHz 7.14637 GHz -69.66 dBm -51.58 db -11.66 dB
31.440 MHz 50.000 MHz 200,000 kHz 7.15425 GHz -68.99 dBm -50.91 dBb -10.91 dB
JU J [T ]
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s=amranas. FCC RF Test Report Report No. : FR382801E

11AX20MIMO_Antl1_7115_106Tone_RUS54

Spectrum o
Ref Level 10.00 dBm Offset 16.05 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
A
20 dBm ] J +
-30 dBm f ‘\
—
-40 dBm 1= i
-50 dBm
- \
0 dBm \
T
-80 dBm
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.77 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 7.06921 GHz -67.92 dBm -50.15 dB -10.15 dB
-31.440 MHz -20.960 MHz 200,000 kHz 7.08357 GHz -68.71 dBm -50.94 dB -10.96 dB
-20.960 MHz -11.480 MHz 200,000 kHz 7.09417 GHz -67.76 dBm -49.99 dB -22.10 dB
-11.480 MHz -10.480 MHz 200,000 kHz 7.10353 GHz -61.32 dBm -43.55 dB -23.65 dB
10.480 MHz 11.480 MHz = 200.000 kHz 7.12648 GHz -53.14 dBm -35.37 dB -15.47 dB
11.480 MHz 20.960 MHz | 200.000 kHz 7.12649 GHz -52.94 dBm -35.16 dB -15.16 dB
20.960 MHz 31,440 MHz | 200,000 kHz 7.14644 GHz -69.44 dém 51.67 dB -11.67 db
31.440 MHz 50,000 MHz = 200,000 kHz 7.15128 GHz -68.88 dBm -51.11 dB -11.11 dB
- —_———
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Date: 8.SEP.2023 16:17.47

11AX20MIMO_Ant2_7115_26Tone_RUS8

Spectrum

Ref Level 10.00 dBm Offset 16.09 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PABS
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-20 dBm f ’ -

-30 dBm f j T

-40 dBm = { e
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] \ C
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L i) /

-80 dBm

CF 7.115 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -18.15dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 7.06958 GHz -67.98 dBm -49.84 dB -9.84 dB
-31.440 MHz -20.960 MHz 200,000 kHz 7.08383 GHz -68.35 dBm -50.20 dB -10.50 dB
-20.960 MHz -11.480 MHz 200,000 kHz 7.09427 GHz -68.68 dBm -50.53 dB -22.72dB
-11.480 MHz -10.480 MHz 200,000 kHz 7.10353 GHz -65.78 dBm -47.63 dB -27.73 dB
10.480 MHz 11.480 MHz | 200.000 kHz 7.12647 GHz -54.40 dBm -36.25 dB -16.55 dB
11.480 MHz 20.960 MHz 200.000 kHz 7.12669 GHz -54.14 dBm -35.99 dB -15.81 dB
20.960 MHz 31.440 MHz 200,000 kHz 7.14640 GHz -69.38 dBm -51.23 dB -11.28 dB
31.440 MHz 50.000 MHz 200,000 kHz 7.15618 GHz -68.69 dBm -50.75 db -10.75 dB
— —_—
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382801E

11AX20MIMO_Ant2_7115_52Tone_RU40

Sp
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Ref Level 10.00 dBm
Count 100/100

Offset 16.09 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 defh=

3

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

B EEF

-80 dBm

CF 7.115 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -18.39 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,440 MHz | 200.000 kHz 7.07806 GHz -67.99 dém -40.60 dB -9.60 dB
-31.440 MHz 20,960 MHz | 200.000 kHz 7.08360 GHz -68.81 dem -50.42 dB -10.46 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 7.09415 GHz -68.05 dBm -49.66 dB -21.75 dB
-11.480 MHz -10.480 MHz | 200.000 kHz 7.10353 GHz -64.20 dBm -45.81 dB 25.91 dB

10.480 MHz 11.480 MHz = 200.000 kHz 7.12648 GHz -53.97 dBm -35.58 dB -15.68 dB
11.480 MHz 20.960 MHz | 200.000 kHz 7.12660 GHz -53.94 dBm -35.55dB -1545 dB
20.960 MHz 31,440 MHz | 200,000 kHz 7.14632 GHz -69.18 dém -50.79 dB -10.93 dB
31.440 MHz 50,000 MHz = 200,000 kHz 7.14844 GHz -68.72 dém -50.33 dB -10.33 dB
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Date: 8. SEP.2023 16:17:21
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Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.09 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 defh=
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-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBrm

ageiig

-80 dBm

CF 7.115 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -18.25dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,440 MHz | 200.000 kHz 7.06550 GHz -68.18 dém -49.93 dB -0.93 dB
-31.440 MHz 20,960 MHz | 200.000 kHz 7.08362 GHz -68.41 dem -50.16 dB -10.45 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 7.09408 GHz -68.41 dBm -50.16 dB -22.20 dB
-11.480 MHz -10.480 MHz | 200.000 kHz 7.10353 GHz -62.59 dBm -44.34 dB 24.44 dB

10.480 MHz 11.480 MHz | 200.000 kHz 7.12648 GHz -53.36 dBm -35.11 dB -15.21 dB
11.480 MHz 20.960 MHz 200.000 kHz 7.12656 GHz -52.99 dBm -34.75 dB -14.68 dB
20,960 MHz 31.440 MHz 200.000 kHz 7.14642 GHz -69.57 dBm 51.32 dB -11.35dB
31.440 MHz 50,000 MHz 200.000 kHz 7.15017 GHz -68.93 dBm -50.68 dB -10.68 db

JL

Date: 8 SEP 2023 16:18.08

e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

Page Number

1 A3-89 of 89



saranas. FCC RF Test Report Report No. : FR382801E

Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0 |
A i 9 1
30.0 : g b 1B
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RSS247-QP LISN-060105-1 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
MHz ~ dBuV 46~ dBuv  dBuV B dE
1 0.608 38.33 -17.67 56.00 28.20 —0.05 10.18 QF
2%  0.608 28.73 -17.27 46.00 18.60 -0.05 10.18 Average
3 0.644 35.31 -20.69 56.00 25.20 —0.06 10.17 QF
4 0.644 27.01 -18.99 46.00 16.90 —0.06 10.17 Average
5 1.503 35.06 -20.94 56.00 25.10 -0.12 10.08 QP
6 1.503 26.26 -19.74 46.00 16.30 —0.12 10.08 Average
7 4.746 37.43 -18.57 56.00 27.50 —0.13 10.06 QF
g 4.746 26.73 -19.27 46.00 16.80 -0.13 10.06 Average
9 9.913 34.97 -25.03 60.00 24.50 —0.16 10.63 QF
10 9.613 25.07 -24.93 50.00 14.60 —0.16 10.63 Average
11 11.996 37.04 -22.96 60.00 26.20 -0.14 10.98 QP
12 11.996 26.04 -23.86 50.00 15.20 —0.14 10.98 Average
Sporton International Inc. (Kunshan) Page Number : B1 of B2
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saranas. FCC RF Test Report

Report No. : FR382801E

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0
30.0
20.0
10.0
05 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuv 46 ~ dBuv  dBuv a8 dE
1% 0.611 36.01 -19.99 56.00 25.90 —0.07 10.18 QF
2 0.611 23.91 -22.09 46.00 13.80 -0.07 10.18 Average
3 1.511 33.27 -22.73 56.00 23.30 —0.11 10.08 QP
4 1.511 23.47 -22.53 46.00 13.50 —0.11 10.08 Average
5 4.746 31.13 -24.87 56.00 21.20 -0.13 10.08 QP
6 4.746 21.13 -24.87 46.00 11.20 —0.13 10.06 Average
7 11.257 34.99 -25.01 60.00 24.30 —0.17 10.86 QF
8 11.257 23.99 -26.01 50.00 13.30 —0.17 10.86 Average
9 2.582 36.68 -23.31 60.00 25.79 -0.14 11.04 QF
10 2.582 23.49 -26.51 50.00 12.59 -0.14 11.04 Average
11 13.551 35.59 —24.41 60.00 24.60 —0.13 11.12 QP
12 13.551 24.28 -25.71 50.00 13.30 —0.13 11.12 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382801E

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : | 41 ~ 42 %
Test Engineer : Carl Ni
Temperature : 22~ 23 °TC

Radiated Spurious Emission Test Modes

Mode Band (Z‘l:g) Antenna Modulation Channel | Frequency gz:: RU Remark
Mode 1 U-NII-5 5.925-6.425 CDD 1+2 802.11a 1 5955 6Mbps - -
Mode 2 U-NII-5 5.925-6.425 CDD 1+2 802.11a 45 6175 6Mbps - -
Mode 3 U-NII-5 5.925-6.425 CDD 1+2 802.11a 93 6415 6Mbps - -
Mode 4 U-NII-6 6.425-6.525 CDD 1+2 802.11a 97 6435 6Mbps - -
Mode 5 U-NII-6 6.425-6.525 CDD 1+2 802.11a 105 6475 6Mbps - -
Mode 6 U-NII-6 6.425-6.525 CDD 1+2 802.11a 113 6515 6Mbps - -
Mode 7 U-NII-7 6.525-6.875 CDD 1+2 802.11a 117 6535 6Mbps - -
Mode 8 U-NII-7 6.525-6.875 CDD 1+2 802.11a 149 6695 6Mbps - -
Mode 9 U-NII-7 6.525-6.875 CDD 1+2 802.11a 185 6875 6Mbps - -
Mode 10 U-NII-8 6.875-7.125 CDD 1+2 802.11a 189 6895 6Mbps - -
Mode 11 U-NII-8 6.875-7.125 CDD 1+2 802.11a 209 6995 6Mbps - -
Mode 12 U-NII-8 6.875-7.125 CDD 1+2 802.11a 229 7095 6Mbps - -
Mode 13 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE20 1 5955 MCSO0 Full -
Mode 14 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE20 1 5955 MCSO RU26/0 -
Mode 15 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE20 1 5955 MCSO0 RU52/37 -
Mode 16 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE20 1 5955 MCSO0 RU106/53 -
Mode 17 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE20 45 6175 MCSO0 Full -
Mode 18 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE20 93 6415 MCSO0 Full -
Mode 19 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE40 3 5965 MCSO0 Full -
Mode 20 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE40 43 6165 MCSO0 Full -
Mode 21 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE40 91 6405 MCSO0 Full -
Mode 22 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE80 7 5985 MCSO0 Full -
Mode 23 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE80 39 6145 MCSO0 Full -
Mode 24 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE80 87 6385 MCSO0 Full -
Mode 25 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE160 15 6025 MCSO0 Full -
Mode 26 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE160 47 6185 MCSO0 Full -
Mode 27 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE160 79 6345 MCSO0 Full -
Mode 28 U-NII-5 5.925-6.425 CDD 1+2 802.11ax HE20 97 6435 MCSO0 Full -
Mode 29 U-NII-6 6.425-6.525 CDD 1+2 802.11ax HE20 105 6475 MCSO0 Full -
Mode 30 U-NII-6 6.425-6.525 CDD 1+2 802.11ax HE20 113 6515 MCSO0 Full -
Mode 31 U-NII-6 6.425-6.525 CDD 1+2 802.11ax HE40 99 6445 MCSO0 Full -
Mode 32 U-NII-6 6.425-6.525 CDD 1+2 802.11ax HE40 107 6485 MCSO0 Full -
Mode 33 U-NII-6 6.425-6.525 CDD 1+2 802.11ax HE80 103 6465 MCSO Full -
Mode 34 U-NII-6 6.425-6.525 CDD 1+2 802.11ax HE40 115 6525 MCSO Full -
Mode 35 U-NII-6 6.425-6.525 CDD 1+2 802.11ax HE80 119 6545 MCSO Full -
Mode 36 U-NII-6 6.425-6.525 CDD 1+2 802.11ax HE160 111 6505 MCSO Full -
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Mode Band (BGal_r:g) Antenna Modulation Channel | Frequency 32:2 RU Remark
Mode 37 U-NII-7 6.525-6.875 CDD 1+2 802.11ax HE20 117 6535 MCSO0 Full -
Mode 38 U-NII-8 6.525-6.875 | CDD 1+2 802.11ax HE20 149 6695 MCSO0 Full -
Mode 39 U-NII-7 6.525-6.875 CDD 1+2 802.11ax HE40 123 6565 MCSO0 Full -
Mode 40 U-NII-7 6.525-6.875 CDD 1+2 802.11ax HE40 147 6685 MCSO0 Full -
Mode 41 U-NII-7 6.525-6.875 CDD 1+2 802.11ax HE40 179 6845 MCSO0 Full -
Mode 42 U-NII-7 6.525-6.875 CDD 1+2 802.11ax HE80 135 6625 MCSO0 Full -
Mode 43 U-NII-7 6.525-6.875 CDD 1+2 802.11ax HE80 151 6705 MCSO0 Full -
Mode 44 U-NII-7 6.525-6.875 CDD 1+2 802.11ax HE160 143 6665 MCSO0 Full -
Mode 45 U-NII-7 6.525-6.875 CDD 1+2 802.11ax HE20 185 6875 MCSO0 Full -
Mode 46 U-NII-7 6.525-6.875 CDD 1+2 802.11ax HE80 183 6865 MCSO0 Full -
Mode 47 U-NII-7 6.525-6.875 CDD 1+2 802.11ax HE160 175 6825 MCSO0 Full -
Mode 48 U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE20 189 6895 MCSO0 Full -
Mode 49 U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE20 209 6995 MCSO0 Full -
Mode 50 U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE20 229 7095 MCSO0 Full -
Mode 51 U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE20 229 7095 MCSO RU26/8 -
Mode 52 U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE20 229 7095 MCSO RU52/40 -
Mode 53 U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE20 229 7095 MCSO RU106/54 -
Mode 54 U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE40 203 6965 MCSO Full -
Mode 55 U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE40 227 7085 MCSO Full -
Mode 56 U-NII-8 6.875-7.125 | CDD 1+2 802.11ax HE80 199 6945 MCS0 Full -
Mode 57 U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE80 215 7025 MCSO Full -
Mode 58 U-NII-8 6.875-7.125 | CDD 1+2 | 802.1lax HE160 207 6985 MCSO0 Full -
Mode 59 U-NII-8 6.875-7.125 | CDD 1+2 802.11ax HE40 187 6885 MCSO0 Full -
Mode 60 U-NII-8 6.875-7.125 | CDD 1+2 802.11a 233 7115 6Mbps
Mode 61 U-NII-8 6.875-7.125 | CDD 1+2 802.11ax HE20 233 7115 MCSO0 Full
Mode 62 U-NII-8 6.875-7.125 | CDD 1+2 802.11ax HE20 233 7115 MCS0 RU26/8
Mode 63 U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE20 233 7115 MCSO0 RU52/40
Mode 64 U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE20 233 7115 MCSO0 RU106/54 -
Mode 61 U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE20 233 7115 MCSO0 Full LF

Co-location

Mode Band EEE Antenna Modulation Channel Frequency e RU Remark

(GHz) Rate
U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE20 233 7115 MCSO Full -
Mode 65 2400-2483.5 2400-2483.5 1 Bluetooth-LE 39 2480 2Mbps - -
U-NII-8 6.875-7.125 CDD 1+2 802.11ax HE20 233 7115 MCSO Full -
Mode 66 2400-2483.5 2400-2483.5 CDD 1+2 802.11g 01 2412 6Mbps - -
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Summary of each worse mode

Freq.

Level

Limit

Margin

Peak

Mode Modulation Ch. (MHz) (dBuV/m) (dBuV/m) (dB) Pol. Avg. Result Remark
1 802.11a 1 5920.03 36.27 68.20 -31.93 H AVERAGE Pass Band Edge
1 802.11a 1 11910.00 45.10 74.00 -28.90 H PEAK Pass Harmonic
2 802.11a 45 - - - - - - - Band Edge
2 802.11a 45 12350.00 46.48 74.00 -27.52 H PEAK Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 12830.00 46.61 88.20 -41.59 \ PEAK Pass Harmonic
4 802.11a 97 - - - - - - - Band Edge
4 802.11a 97 12870.00 46.23 88.20 -41.97 H PEAK Pass Harmonic
5 802.11a 105 - - - - - - - Band Edge
5 802.11a 105 12950.00 46.06 88.20 -42.14 \% PEAK Pass Harmonic
6 802.11a 113 - - - - - - - Band Edge
6 802.11a 113 13030.00 45.98 88.20 -42.22 H PEAK Pass Harmonic
7 802.11a 117 - - - - - - - Band Edge
7 802.11a 117 13070.00 45.99 88.20 -42.21 \% PEAK Pass Harmonic
8 802.11a 149 - - - - - - - Band Edge
8 802.11a 149 13390.00 45.51 74.00 -28.49 \% PEAK Pass Harmonic
9 802.11a 185 - - - - - - - Band Edge
9 802.11a 185 13750.00 45.30 88.20 -42.90 H PEAK Pass Harmonic
10 802.11a 189 - - - - - - - Band Edge
10 802.11a 189 13790.00 46.04 88.20 -42.16 H PEAK Pass Harmonic
11 802.11a 209 - - - - - - - Band Edge
11 802.11a 209 13990.00 45.50 88.20 -42.70 H PEAK Pass Harmonic
12 802.11a 229 7199.24 39.02 68.20 -29.18 H AVERAGE Pass Band Edge
12 802.11a 229 14190.00 46.49 88.20 -41.71 H PEAK Pass Harmonic
13 802.11ax HE20 1 5915.74 36.28 68.20 -31.92 \% AVERAGE Pass Band Edge
13 802.11ax HE20 1 11910.00 45.58 74.00 -28.42 \Y PEAK Pass Harmonic
14 802.11ax HE20 1 5924.84 36.25 68.20 -31.95 H AVERAGE Pass Band Edge
14 802.11ax HE20 1 11910.00 45.69 74.00 -28.31 \ PEAK Pass Harmonic
15 802.11ax HE20 1 5922.11 36.25 68.20 -31.95 \ AVERAGE Pass Band Edge
15 802.11ax HE20 1 11910.00 45.78 74.00 -28.22 H PEAK Pass Harmonic
16 802.11ax HE20 1 5922.37 36.28 68.20 -31.92 \ AVERAGE Pass Band Edge
16 802.11ax HE20 1 11910.00 45.01 74.00 -28.99 \ PEAK Pass Harmonic
17 802.11ax HE20 45 - - - - - - - Band Edge
17 802.11ax HE20 45 12350.00 45.68 74.00 -28.32 \% PEAK Pass Harmonic
18 802.11ax HE20 93 - - - - - - - Band Edge
18 802.11ax HE20 93 12830.00 45.88 88.20 -42.32 \% PEAK Pass Harmonic
19 802.11ax HE40 3 5924.96 37.78 68.20 -30.42 H AVERAGE Pass Band Edge
19 802.11ax HE40 3 11930.00 46.25 74.00 -27.75 \% PEAK Pass Harmonic
20 802.11ax HE40 43 - - - - - - - Band Edge
20 802.11ax HE40 43 12330.00 46.83 74.00 -27.17 H PEAK Pass Harmonic
21 802.11ax HE40 91 - - - - - - - Band Edge
21 802.11ax HE40 91 12810.00 44.90 88.20 -43.30 PEAK Pass Harmonic
22 802.11ax HE80 7 5924.04 38.51 68.20 -29.69 H AVERAGE Pass Band Edge
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Mode Modulation Ch. (F,\;I‘Eci) (d Iéi\(lellm) (dléiunc/i/tm) M(ng)in Pol. iszk Result Remark
22 802.11ax HE80 7 11970.00 45.74 74.00 -28.26 H PEAK Pass Harmonic
23 802.11ax HE80 39 - - - - - - - Band Edge
23 802.11ax HE80 39 12290.00 45.54 74.00 -28.46 H PEAK Pass Harmonic
24 802.11ax HE80 87 - - - - - - - Band Edge
24 802.11ax HE80 87 12770.00 45.80 88.20 -42.40 H PEAK Pass Harmonic
25 802.11ax HE160 15 5924.40 39.82 68.20 -28.38 H AVERAGE Pass Band Edge
25 802.11ax HE160 15 12050.00 45.80 74.00 -28.20 \ PEAK Pass Harmonic
26 802.11ax HE160 47 - - - - - - - Band Edge
26 802.11ax HE160 47 12370.00 45.99 74.00 -28.01 \% PEAK Pass Harmonic
27 802.11ax HE160 79 - - - - - - - Band Edge
27 802.11ax HE160 79 12690.00 45.85 74.00 -28.15 \% PEAK Pass Harmonic
28 802.11ax HE20 97 - - - - - - - Band Edge
28 802.11ax HE20 97 12870.00 46.95 88.20 -41.25 H PEAK Pass Harmonic
29 802.11ax HE20 105 - - - - - - - Band Edge
29 802.11ax HE20 105 12950.00 46.18 88.20 -42.02 \% PEAK Pass Harmonic
30 802.11ax HE20 113 - - - - - - - Band Edge
30 802.11ax HE20 113 13030.00 45.97 88.20 -42.23 H PEAK Pass Harmonic
31 802.11ax HE40 99 - - - - - - - Band Edge
31 802.11ax HE40 99 12890.00 46.26 88.20 -41.94 \% PEAK Pass Harmonic
32 802.11ax HE40 107 - - - - - - - Band Edge
32 802.11ax HE40 107 12970.00 46.97 88.20 -41.23 \Y PEAK Pass Harmonic
33 802.11ax HE80 103 - - - - - - - Band Edge
33 802.11ax HE80 103 12930.00 46.66 88.20 -41.54 \Y PEAK Pass Harmonic
34 802.11ax HE40 115 - - - - - - - Band Edge
34 802.11ax HE40 115 13050.00 4591 88.20 -42.29 \Y PEAK Pass Harmonic
35 802.11ax HE80 119 - - - - - - - Band Edge
35 802.11ax HE80 119 13090.00 46.68 88.20 -41.52 H PEAK Pass Harmonic
36 802.11ax HE160 111 - - - - - - - Band Edge
36 802.11ax HE160 111 13010.00 46.82 88.20 -41.38 H PEAK Pass Harmonic
37 802.11ax HE20 117 - - - - - - - Band Edge
37 802.11ax HE20 117 13070.00 45.65 88.20 -42.55 \ PEAK Pass Harmonic
38 802.11ax HE20 149 - - - - - - - Band Edge
38 802.11ax HE20 149 13390.00 46.88 74.00 -27.12 \% PEAK Pass Harmonic
39 802.11ax HE40 123 - - - - - - - Band Edge
39 802.11ax HE40 123 13130.00 46.14 88.20 -42.06 H PEAK Pass Harmonic
40 802.11ax HE40 147 - - - - - - - Band Edge
40 802.11ax HE40 147 13370.00 45.80 74.00 -28.20 H PEAK Pass Harmonic
41 802.11ax HE40 179 - - - - - - - Band Edge
41 802.11ax HE40 179 13690.00 45.68 88.20 -42.52 \% PEAK Pass Harmonic
42 802.11ax HE80 135 - - - - - - - Band Edge
42 802.11ax HE80 135 13250.00 45.83 74.00 -28.17 H PEAK Pass Harmonic
43 802.11ax HE80 151 - - - - - - - Band Edge
43 802.11ax HE80 151 13410.00 45.67 88.20 -42.53 H PEAK Pass Harmonic
44 802.11ax HE160 143 - - - - - - - Band Edge
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Mode Modulation Ch. (F,\;I‘ﬁc;) (d Ié?(/ellm) (dléiunc/i/tm) M(ng)in Pol. iszk Result Remark
44 802.11ax HE160 143 13330.00 46.70 74.00 -27.30 \Y PEAK Pass Harmonic
45 802.11ax HE20 185 - - - - - - - Band Edge
45 802.11ax HE20 185 13750.00 46.57 88.20 -41.63 \ PEAK Pass Harmonic
46 802.11ax HE80 183 - - - - - - - Band Edge
46 802.11ax HE80 183 13730.00 45.49 88.20 -42.71 \ PEAK Pass Harmonic
47 802.11ax HE160 175 - - - - - - - Band Edge
47 802.11ax HE160 175 13650.00 46.85 88.20 -41.35 H PEAK Pass Harmonic
48 802.11ax HE20 189 - - - - - - - Band Edge
48 802.11ax HE20 189 13790.00 44.81 88.20 -43.39 \% PEAK Pass Harmonic
49 802.11ax HE20 209 - - - - - - - Band Edge
49 802.11ax HE20 209 13990.00 44.63 88.20 -43.57 \% PEAK Pass Harmonic
50 802.11ax HE20 229 7201.64 39.02 68.20 -29.18 H AVERAGE Pass Band Edge
50 802.11ax HE20 229 14190.00 46.75 88.20 -41.45 \% PEAK Pass Harmonic
51 802.11ax HE20 229 7211.72 39.00 68.20 -29.20 \% AVERAGE Pass Band Edge
51 802.11ax HE20 229 14190.00 45.75 88.20 -42.45 \% PEAK Pass Harmonic
52 802.11ax HE20 229 7205.48 39.02 68.20 -29.18 \% AVERAGE Pass Band Edge
52 802.11ax HE20 229 14190.00 45.70 88.20 -42.50 \% PEAK Pass Harmonic
53 802.11ax HE20 229 7210.44 39.03 68.20 -29.17 H AVERAGE Pass Band Edge
53 802.11ax HE20 229 14190.00 45.69 88.20 -42.51 \% PEAK Pass Harmonic
54 802.11ax HE40 203 - - - - - - - Band Edge
54 802.11ax HE40 203 13930.00 45.23 88.20 -42.97 \Y PEAK Pass Harmonic
55 802.11ax HE40 227 7215.56 39.05 68.20 -29.15 \% AVERAGE Pass Band Edge
55 802.11ax HE40 227 14170.00 45.20 88.20 -43.00 \Y PEAK Pass Harmonic
56 802.11ax HE80 199 - - - - - - - Band Edge
56 802.11ax HE80 199 13890.00 46.60 88.20 -41.60 H PEAK Pass Harmonic
57 802.11ax HE80 215 7198.58 39.20 68.20 -29.00 H AVERAGE Pass Band Edge
57 802.11ax HE80 215 14050.00 45.56 88.20 -42.64 H PEAK Pass Harmonic
58 802.11ax HE160 207 7133.08 42.06 68.20 -26.14 H AVERAGE Pass Band Edge
58 802.11ax HE160 207 13970.00 45.38 88.20 -42.82 \ PEAK Pass Harmonic
59 802.11ax HE40 187 - - - - - - - Band Edge
59 802.11ax HE40 187 13770.00 45.21 88.20 -42.99 \ PEAK Pass Harmonic
60 802.11a 233 7125.00 50.21 68.20 -17.99 H AVERAGE Pass Band Edge
60 802.11a 233 14230.00 45.55 88.20 -42.65 H PEAK Pass Harmonic
61 802.11ax HE20 233 7125.00 65.38 68.20 -2.82 \% AVERAGE Pass Band Edge
61 802.11ax HE20 233 14230.00 45.26 88.20 -42.94 \% PEAK Pass Harmonic
62 802.11ax HE20 233 7125.00 65.30 68.20 -2.90 \% AVERAGE Pass Band Edge
62 802.11ax HE20 233 14230.00 44.71 88.20 -43.49 \% PEAK Pass Harmonic
63 802.11ax HE20 233 7125.00 65.27 68.20 -2.93 \% AVERAGE Pass Band Edge
63 802.11ax HE20 233 14230.00 44.66 88.20 -43.54 H PEAK Pass Harmonic
64 802.11ax HE20 233 7125.00 68.34 68.20 -2.86 \% AVERAGE Pass Band Edge
64 802.11ax HE20 233 14230.00 45.47 88.20 -42.73 H PEAK Pass Harmonic
61 802.11ax HE20 233 288.99 32.83 46.00 -13.17 H PEAK Pass LF
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Co-location
Mode Modulation Ch. (II:VrIeHCi) (dE?(Zlm) (dléiun\q/i/tm) M(ng)in Pol. iszk Result Remark
802.11ax HE20 233 7125.00 66.02 68.20 -2.18 \% AVERAGE Pass Band Edge
802.11ax HE20 233 14230.00 45.06 88.20 -43.14 \% PEAK Pass Harmonic
o Bluetooth-LE 39 2491.00 38.99 54.00 -15.01 H AVERAGE Pass Band Edge
Bluetooth-LE 39 7440.00 42.03 74.00 -31.97 H PEAK Pass Harmonic
802.11ax HE20 233 7125.00 66.06 68.20 -2.14 Y AVERAGE Pass Band Edge
802.11ax HE20 233 14230.00 45.16 88.20 -43.04 \% PEAK Pass Harmonic
% 802.11g 01 2389.95 40.05 54.00 -13.95 H AVERAGE Pass Band Edge
802.11g 01 4824.00 40.35 74.00 -33.65 \% PEAK Pass Harmonic
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1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11"Leve\ {dBuVim) 11"Le\'e\ (dBuVim)
1138 138
a5 9s
WiFi BE{Peak) ! Wifi 6E{Peak)
4 il
108 1 e WWWWMMWW
Peak
35 38
163 163
5625 5861, 5817, 5903, 5929, 5955 1000 200, 4400, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TRos
Frep Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mddndh & BY dh B B & o dy Medadih B G B & & B o dy
1 5909.89 48.22 8820 -39.98 4L34 3.1 1139 .62 0.0 300 343 PEAK L L 83,19 .06 1143 3954 0.00 00 343 PEAC
11"Leve\ {dBuVim) 11"Le\'e\ (dBuVim)
1138 138
a5 9s
1
83 83
WIFLSE(AVG) WIFLSE(AVG)
48 L
Av 1 M
163 163
5625 5861, 5817, 5903, 5929, 5955 1000 200, 4400, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TRos
Frep Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mddndh & BY dh B B & o dy Medadih B G B & & B o dy
1592683 36.27 68.20 -31.93 29.36 3512 1140 39.61 0.0 300 343 AVERAGE 1 5995.80 8227 ----en -eeeee 7.2 B06 1143 1954 0.00 308 343 AVERAGE
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Mode Band Edge

U-NII-5_5.925-6.425_802.11a_CH1_5955MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) WiFi 6F{Peak|
83 813 |
5. il
1 1 9 WWWWM
Peak
13 35
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 56991 48.13 88.20 -40.07 4133 35.88 1137 39.65 0.0 308 271 PEXK 1 595500 86,59 ---eee -eeee- 79.57 3515 1143 39.56 0.0 0@ 271 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
ik ik *
WIF-GE/AV WIFLSE(AVG)]
48 448
Av 1 PR
g 15 325M
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 59219 36.24 68.20 -3L.96 29.32 35.12 1140 39.66 0.00 308 271 AVERAGE 1 595500 79,94 -eeme weeeen 7.9 3515 1143 39.56 0.80 300 271 AVERAGE
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Pol. Horizontal Vertical
1‘,lreumllilﬂu‘ﬂm) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ | 81’_ [ |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| Ao I W
Peak 8 ! 4 1
i s b
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 11910.08 45.10 74.80 -28.98 55.97 38.63 16.62 66.12 @.00 -~  --- PEAK 1 11910.00 4416 74.80 -29.84 55.03 38.63 16.62 66.12 @.00 ---  --- PEAK
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Pol. Horizontal Vertical
mtwdlﬂmﬁn) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ | 81’_ [ |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
I Ay | e
83 1 il 1
Peak e e
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12350.00 46.48 74.80 -27.52 56.49 38.84 16.91 65.76 @.00 ---  --- PEAK 1 12350.00 45.63 74.80 -28.37 95.64 38.84 16.91 €576 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C10 of C125
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Pol. Horizontal Vertical
mmﬂlﬂw\ﬂm) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| i | i)
83 9 il 1
Peak IR WMWW"WJW
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12830.00 45.63 83.20 -42.57 5470 39.03 17.22 65.32 @.00 -~  --- PEAK 1 12830.00 46.61 83.20 -41.59 55.68 39.83 17.22 €5.32 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C11 of C125
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Pol. Horizontal Vertical
mmdlﬂmﬁﬂ) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ | 81’_ [ |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| Ao I ﬂﬂ@
188 1 1 1
Peak PSR T Pr————
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12670.00 46.23 83.20 -41.97 55.21 39.05 17.25 65.28 @.00 -~ --- PEAK 1 12870.00 46,15 83.20 -42.85 9513 39.85 17.25 €5.28 @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C12 of C125
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Pol. Horizontal Vertical
mmdlﬂm'm) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81‘_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
il I-ﬁE(@ i I-ﬁE(@
188 1 1 1
Peak WW*WWWJW MWMWW‘“W“L“
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12950.00 46.02 83.20 -42.15 54.84 39.08 17.30 65.20 @.00 -~  --- PEAK 1 12950.00 46.06 83.20 -42.14 5488 39.88 17.30 e5.20 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C13 of C125
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Pol. Horizontal Vertical
mmemm 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| iG] | |
1 1 1
Peak f PPRR—
PR iy
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13830.08 45.98 83.20 -42.22 54.66 39.09 17.36 65.13 @.08 -~  --- PEAK 1 13630.00 45.79 83.20 -42.41 54.47 39.89 17.36 6513 @.08 --- --- PEAC
Sporton International Inc. (Kunshan) Page Number : Cl14 of C125
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Pol. Horizontal Vertical
mmel[dﬂu‘ﬂm] 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ | 81‘_ [ |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| Ao I W
1
Peak O as— n
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13670.08 45.73 83.20 -42.47 5437 39.07 17.38 65.09 @.00 -~ --- PEAK 1 13670.00 45.99 88.20 -42.21 S54.63 39.87 17.38 €5.09 @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C15 of C125
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Pol. Horizontal Vertical
mLmI[ﬂBu‘ﬂm) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81‘_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| i | i)
488 1 EJWW § |
Peak Moo A mumwmmmﬂwmﬂﬂwﬂ“w
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13399.00 45.67 74.00 -28.93 53.31 38.94 17.61 6479 .00 -=- PEAK 1 13390.00 45.51 74.00 -28.49 53.75 38.94 17.61 6479 0.0 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mmﬂlﬂmﬁn} 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ | 81‘_ [ |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
I Ay | e
Peak e i g .
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13750.08 45.30 83.20 -42.99 53.30 38.80 17.87 64.67 @.00 -~  --- PEAK 1 13750.00 45.13 88.20 -42.97 53.23 38.80 17.87 64.67 @.00 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C17 of C125
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Report No. : FR382801E

Mz dBul/m dBuV/m  dB dBwV dB/m
1 13790.00 46.04 83.20 -42.16 54.04 38.78

17.89 64.67 0.0 - --- PEAK

Pol. Horizontal Vertical
mmel[dﬂu‘ﬂm] 0 Level (dBuVim)
1138 1134
915 a5
3 | 03 ]
il Wi Pk i Wik
11/ — — ] 11/ — — ]
il I-ﬁE(@ i I-ﬁE(@
Peak v ———— n 4‘
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbul/mdBuv/m @B dBW B B OB B o dyg
1 13790.00 45.09 88.20 -43.11 53.09 38.78 17.89 6467 0.8 --- - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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s as. FCC RF Test Report

Report No. : FR382801E

Pol. Horizontal Vertical
MLWWWW) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| iG] | |
Peak PR Re——— "
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13990.00 45.50 82.20 -42.70 53.41 3870 18.04 6465 .00 -=- PEAK 1 13999.00 45.31 88.20 -42.89 53.20 3670 18.04 6465 8.0 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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12
Mode Band Edge

U-NII-8_6.875-7.125_802.11a_CH229_7095MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 i -
W | WiFi GE{Peak) WiFi 6F{Peak|
BI.J/V | 813 |
5. il
1 HWWWM
488 Mju‘ m i ﬂ'lw i A‘Aw nfu‘ "“,.‘ w*n“ﬁ""‘“ 448
Peak MW
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 719.76 56.22 88.20 -37.98 39.%8 /.70 1271 36.09 .00 3 203 PEMC 1 7095.00 99,58 ------ ----o- B0.52 35.69 1258 .21 0.00 30 203 PEAK
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
83 813
m WIF-GE(AVG) WIFLSE(AVG)]
5. il |
48 448
AVg 1 M—"m
125 32‘5W
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7199.24 3982 68.20 -29.18 28.78 35.70 1271 38.09 .00 300 103 AVERAGE 1 7095.80 8LED ---emn --ee- 7.7 35.69 1058 321 0.00 300 203 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C125
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12
Mode Band Edge

U-NII-8_6.875-7.125_802.11a_CH229_7095MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
L WiFi GE{Peak) 1 WiFi 6F{Peak|
83 vy 813 |
5. il
1 MW“MMWM
s i ARl 8
Peak W“WMWW
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7125.80 50.19 85.20 -38.01 40.84 35.70 12.62 38.17 0.0 27 230 PEAK 1 789500 89,68 ---ens -oe-e- 79.60 35.69 1258 3821 0.0 270 230 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
83 813
M WIF-GE(AVG) WIFLSE(AVG)]
5. il |
48 448
1 w
Av
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 T2L72 39.00 68.20 -19.20 28.66 35.70 1271 38.07 @.00 27 230 AVERAGE 1 709500 BL79 ---eee weeeen 70 35.70 1259 3820 0.0 270 230 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C125
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Pol. Horizontal Vertical
mLmI[ﬂBu‘ﬂm) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81‘_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
il I-ﬁE(@ i I-ﬁE(@
1 il 1
Peak e iy
i
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 1419.00 46.49 82.20 -41.71 5404 38.87 18.17 6459 .00 -=- PEAK 1 1419.00 46.08 88.20 -42.12 53.63 30.87 18.17 6459 8.0 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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13
Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
Wi GE{Pea| WiFi 6F{Peak|
83 813 |
5. il
9 1 o M
Peak oot A W
13 35
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 589351 43.00 68.20 -40.20 41.19 35.89 1137 .65 om0 173 B PEAK 1 5955.80 9108 ------ ----o- Be3 3.6 1143 954 600 173 BPEA
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
83 813
WIFLE[AVG) WIFLSE(AVG)]
48 448
Avg 1 WW
15 32‘5W
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 591418 36.26 68.20 -31.94 29.38 .01 1139 .62 oe0 173 B AVERAGE 1 595,80 8170 ---enn ---ee- 75.68 35,15 1143 3956 0.00 173 @ AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C125
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saronas. FCC RF Test Report

Report No. : FR382801E

Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz

Mode
ANT
Pol. Vertical
11nLe\leI (dBuVim)
1138
95
WiFi GE{Peak)
83
5.
8h— 1‘
A
Peak
13
163
85 5851, 581, 5903, 5928, 5955
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy
1 583423 4357 8820 -39.63 4159 3497 1132 .31 om0 174 267 PEMC
11nLe\leI (dBuVim)
1138
95
83
W\H-)gEM
5.
48
Av 1
9 13
163
85 5851, 581, 5903, 5928, 5955
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 591574 36,28 68.20 -31.92 29.38 35.12 1139 39.61 .80 174 267 AVERAGE

CDD 1+2

Fundamental
o Level (dBuVim)
1134
a5 1
Wifi GE(Peak
813 |
il
. W M
35
163
1000 2600, 400, 6400, 8200, 10000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MdhBNe B BN Bh & B B o
1 595,80 9116 ----nn ----o- BLIL 35.06 1143 3954 @.00 174 267 PEAK
o Level (dBuVim)
1134
a5
813 !
WIFLSE(AVG)]
448
32‘5M
163
1000 2600, 400, 6400, 8200, 10000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MdhBNe B BN Bh & B B o
1 595,80 BL34 ---enn -eeeev 741 .06 1143 954 000 174 267 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mmﬂlﬂw\ﬂm) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| i | :JIME(@
Peak AILE y ETE—p— ",MWM i
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 11910.08 44.85 74.80 -29.14 5573 38.63 16.62 66.12 @.00 -~  --- PEAK 1 11910.00 45.58 74.80 -28.42 56.45 38.63 16.62 66.12 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C25 of C125
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14
Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) 1 WiFi 6F{Peak|
83 813 |
5. il
9 i o M
Peak W
13 35
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 5838.54 48.12 88.20 -40.08 4146 35.82 1134 3078 o080 262 169 PEMC 1 595,00 89.37 ---enn --ee- 8.3 35.05 1143 3956 0.00 262 169 PEAK
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
B3 i3 1
W\FHQ‘AVGJ WIFLSE(AVG)]
48 448
Av 1 M
g 125 15 W
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 592484 3615 68.20 3195 19.33 35.12 1140 39.68 .00 262 169 AVERAGE 1 595,80 BLIL ---emn --ee- 7409 35,05 1143 956 0.00 262 169 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FCC RF Test Report

SPORTON LAB. Report No. : FR382801E
14
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz
ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) | WiFi 6F{Peak|
83 813 |
5. il
4 | 9 MW
b g
Peak
13 35
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 5862.31 48.77 88.20 -39.43 42,11 %5.82 1134 3978 @0.00 155 TS PEM 1 595500 87.66 ---e-s -ee-e- Bo.64 35.15 1143 39.56 0.0 155 75 PEAK
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
i3 i3 !
W\FH@[AVGJ WIFLSE(AVG)]
5. il |
48 448
Av ! L/\,_/-v—’f/‘/-
g 75 32‘5W
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 5916.52 36.24 68.20 -3L.9 29.34 35.12 1139 39.61 @.00 155 75 AVERAGE 1 595500 80,57 =--ene weeeen 73,55 3505 1143 39.56 0.0 155 75 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C27 of C125
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Pol. Horizontal Vertical
mmel[dﬂu‘ﬂm] 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| i | Tﬁﬂ@
44 1 ol 1
Peak e .MWW"WWW:LW B e
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 11910.08 44.63 74.80 -29.37 55.50 38.63 16.62 66.12 @.00 -~  --- PEAK 1 11910.00 45.69 74.80 -28.31 56.5 38.63 16.62 66.12 @.08 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C28 of C125
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Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_RUS52/37_5955MHz

Mode
ANT
Pol. Horizontal
11nLe\leI (dBuVim)
1138
95
WiFi GE{Peak)
83
5.
48 !
Peak
13
163
85 5851, 581, 5903, 5928, 5955
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy
1 588154 43.65 B8.20 -39.55 4199 35.86 1136 30.67 .00 263 169 PEAC
11nLe\leI (dBuVim)
1138
95
83
W\Hm\iﬁj
5.
48
Av *
9 13
163
85 5851, 581, 5903, 5928, 5955
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 991457 36,23 68.20 -3L.97 9.3 5.1 1139 39.61 .80 263 169 AVERAGE

CDD 1+2

Fundamental

o Level (dBuVim)

1138

015
1 Wi GE[Peak]

LW |

A
148 WM
35

163

1000 2800, 4500, 400, 8200, 10000
Frequency (MHz)

Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodndwE & B @ & & & a deg
1 595,00 89.67 ---enn ----o- B2.65 35.15 1143 39.56 0.00 263 169 PEAK

o Level (dBuVim)

1138
915

LW
WELGE(AVG)

44

325MM

163

1000 2800, 4500, 400, 8200, 10000
Frequency (MHz)

Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodndwE & B @ & & & a deg
1 595,80 BL23 ---emn -eeee- T O3H.05 1143 956 6.0 263 169 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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15
Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_RUS52/37_5955MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
Wik E{Peak) 1 WiFi 6F{Peak|
83 813 |
5. il
Peak o WM
13 35
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 589117 47.74 8.2 4046 40.%4 3588 1137 30.65 o0 171 77 PEM 1 595,80 89,61 ---enn ----o- 8.59 35.15 1143 .56 6.0 171 77 PEAK
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
B3 i3 1
W\FHJ(EDWGJ WIFLSE(AVG)]
5. il |
48 448
g 125 15 W
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 592011 36.25 68.20 3195 19.33 35.12 1140 30.68 .80 171 77 AVERAGE 1 595,00 80,78 ---en- ----o- 7i.68 35.15 1143 3956 000 171 77 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLMmB"V"“) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| i | i)
88 1 3 1
Peak WWW'WJ'W mmmmﬁiﬁﬂ
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 11910.08 45.78 74.80 -28.22 56.65 38.63 16.62 66.12 @.00 -~  --- PEAK 1 11910.00 45.39 74.80 -28.61 56.26 38.63 16.62 66.12 @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C31of C125

TEL : +86-512-57900158



saronas. FCC RF Test Report

Report No. : FR382801E

Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz

Mode
ANT
Pol. Horizontal
11nLe\leI (dBuVim)
1138
95
Wik BE(Peak)
83
5.
us !
Pl it
Peak
13
163
85 5851, 581, 5903, 5928, 5955
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy
1 567453 47.92 88.20 -40.28 41280 35.85 1135 39.68 0.0 257 170 PEAK
11nLe\leI (dBuVim)
1138
95
83
WIFLBE(AVG
5.
48
Av *
9 13
163
85 5851, 581, 5903, 5928, 5955
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1592250 36,26 68.20 -31.% 2934 35.12 1140 39.60 .80 257 170 AVERAGE

CDD 1+2

Fundamental

o Level (dBuVim)

1138

915
! Wi 6E(Peak)

LW |

65,
44 WWM
5

163

1000 2800, 4500, 400, 8200, 10000
Frequency (MHz)

Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodndwE & B @ & & & a deg
1 5955.00 89,43 ---enn -oeeev 8241 35.05 1143 3956 @.00 257 170 PEAK

o Level (dBuVim)

1138
915

LW
WELGE(AVG)

44

SZSWW

163

1000 2800, 4500, 400, 8200, 10000
Frequency (MHz)

Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodndwE & B @ & & & a deg
1 595,80 BLET ---emn --ee- B .05 1143 956 000 257 170 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz

Mode
ANT
Pol. Vertical
11nLe\leI (dBuVim)
1138
95
WiFi GE{Peak)
83
5.
us |
Peak
13
163
85 5851, 581, 5903, 5928, 5955
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy
1 5982.74 43.28 88.20 -39.92 41.43 35.10 1138 39.63 0.0 180 76 PEA
11nLe\leI (dBuVim)
1138
95
83
W\FH:(EM
5.
48
Av *
9 13
163
85 5851, 581, 5903, 5928, 5955
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 592,37 36.28 68.20 -31.92 29.36 35.12 11.40 39.60 .80 180 76 AVERAGE

CDD 1+2

Fundamental

o Level (dBuVim)

1138

915
1 Wi 6E(Peak)

LW |

il
L WM
13

163

1000 2800, 4500, 400, 8200, 10000
Frequency (MHz)

Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodndwE & B @ & & & a deg
1 5955.00 88.79 ---enn --ee- BL77 35.15 1143 3956 0.00 180 76 PEAK

o Level (dBuVim)

1138
915

i3 “
WFLSEG)

44

163

1000 2800, 4500, 400, 8200, 10000
Frequency (MHz)

Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodndwE & B @ & & & a deg
1 5955.80 80,63 ----nn ----o- 7361 35,05 1143 3956 0.00 180 76 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mmemm 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
il I-ﬁE(A\@ i I-ﬁE(@
Peak g Pe— [ PORBRRv— —
=
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 11910.08 44.97 74.80 -29.03 55.84 38.63 16.62 66.12 @.00 -~  --- PEAK 1 11910.00 45.01 74.80 -28.99 95.88 38.63 16.62 66.12 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C34 of C125
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Pol. Horizontal Vertical
mLmI[ﬂBu‘ﬂm] 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81‘_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| iG] | |
Peak e . f :
AN Tt e T o
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12350.00 45.38 74.00 -28.62 55.39 38.84 16.91 65.76 .00 -=- PEAK 1 12350.00 45.68 74.80 -28.32 $5.69 38.84 16.91 65.76 8.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

Page Number : C35 of C125




s as. FCC RF Test Report Report No. : FR382801E

Pol. Horizontal Vertical
mtwdlﬂmm) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
il I-ﬁE(@ i I-ﬁE(@
188 1 1 1
Peak WWWM”WW”;LW " mw»uwﬁm
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12830.00 45.67 83.20 -42.53 5474 39.03 17.22 6532 @.00 -~  --- PEAK 1 12830.00 45.88 88.20 -42.32 54.95 39.83 17.22 €5.32 @.00 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : C36 of C125
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Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz

Mode
ANT
Pol. Horizontal
11nLe\leI (dBuVim)
1138
95
Wi GE{Peal
83
5.
u 1
Peak
13
163
85 5853, 5881, 5909, 5931, 5965
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy
1 5985.20 43.06 68.20 -40.14 4120 .01 1138 30.63 o.t0 189 B PEAK
11nLe\leI (dBuVim)
1138
95
83
FLGE[VG)
5.
48
1
Av
9 13
163
85 5853, 5881, 5909, 5931, 5965
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 59249 37.78 68.20 -30.42 30.86 35.12 1140 39.60 0.8 189 B AVERAGE

CDD 1+2

Fundamental

o Level (dBuVim)

1138

915
Wi 6E(Peak)

65,
. W M
5

163

1000 2800, 4500, 400, 8200, 10000
Frequency (MHz)

Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodndwE & B @ & & & a deg
1 5965.80 90,71 ----n- ----o- .60 35.18 1145 3952 @.00 189 @ PEA

o Level (dBuVim)

1138
915

LW !
WELGE(AVG)

44

125 W e

163

1000 2800, 4500, 400, 8200, 10000
Frequency (MHz)

Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodndwE & B @ & & & a deg
1 5965.80 BL2S ---emn --ee- TIT BT IL44 953 6.0 189 @ AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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19
Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) WiFi 6F{Peak|
83 813 |
5. il
Peak
13 35
163 163
85 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 5919.20 47.56 88.20 -40.64 40.65 35.12 1140 30.61 .00 108 268 PEAC 1 5965.00 86,68 ------ ------ 749 .08 1145 952 6.00 180 268 PEAK
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
ik 3 1
(W GE[A WIFLSE(AVG)]
5. " il |
48 448
13 35
163 163
85 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 5924.% 36.35 68.20 3185 19.43 35.12 1140 39.68 0.00 108 268 AVERAGE 1 5965.80 79,48 ---enn ---ee- 740 B.07 1144 953 600 100 268 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLml[ﬂBu‘lﬁn] 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| iG] | |
Il 1
Peak PO, w— (FT—————
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 11930.08 4457 7480 -29.43 %541 38.64 16.63 66.11 .80 -=- PEAK 1 11930.00 46.25 74.80 -27.75 57.09 38.64 16.63 66.11 8.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mmﬂlﬂm’m} 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
il I-ﬁE(A\@ i :II—&E(@
1
Peak m..mmmm- i . A
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12330.00 46.83 74.80 -27.17 56.88 38.83 16.99 6578 @.00 --- --- PEAK 1 12330.00 45.68 74.80 -28.32 573 38.83 16.99 €578 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C40 of C125
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Pol. Horizontal Vertical
meeI[dBu‘ﬂm] 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| iG] | |
Peak e ] f *‘
T ememee L T
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12810.00 44.88 83.20 -43.32 53.9 39.02 17.21 65.33 @.00 -~ --- PEAK 1 12810.00 4.9 B83.20 -43.30 S4.00 39.82 17.21 €5.33 @.00 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C41 of C125
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22
Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) 1 WiFi 6F{Peak|
83 813 |
5. il
1
48 448
Peak
13 35
163 163
85 5857, 5889, 591, 5983, 5985 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 5922.60 49.15 88.20 -39.05 42.13 35.12 1140 39.66 0.00 231 349 PEMK 1 598500 89,34 ---eme oeeeen B.17 3509 1147 39.49 0.0 2B1 349 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
B2 B3 *

[\/W@ﬁ WREWT]
B0 aan“ﬂ““ﬂﬂ H HT—‘ H HHT

48 448
Avg 1 | T
13 35
163 163
85 5857, 5889, 591, 5983, 5985 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 592484 3851 68.20 -29.69 3159 35.12 1140 30.68 .00 231 349 AVERAGE 1 5985.80 79.93 ---enn -eee- 776 .09 1147 949 000 231 349 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Band Edge

U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz

Mode
ANT
Pol. Vertical
11nLe\leI (dBuVim)
1138
95
WiFi GE{Peak)
83
5.
48 :
Peak
13
163
85 5857, 5889, 591, 5983, 5985
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy
1 5916.64 43.74 88.20 -39.46 4184 35.12 1139 39.61 0.0 308 233 PEMK
11nLe\leI (dBuVIm)
1138
95
83
WALV
5.
48
1
Av
9 13
163
85 5857, 5889, 591, 5983, 5985
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 592468 37.94 68.20 -30.26 3102 35.12 1140 39.60 .80 300 233 AVERAGE

CDD 1+2

Fundamental
o Level (dBuVim)
1134
a5
Wifi GE(Peak
il
88 M
35
163
1000 2600, 400, 6400, 8200, 10000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MdhBNe B BN Bh & B B o
1 5985.00 86,54 ---enn ----e- M4 B.08 1145 952 6.0 3 233 PEAC
o Level (dBuVim)
1134
a5
813 1
WIFLSE(AVG)]
448
M_{"“
24 T
163
1000 2600, 400, 6400, 8200, 10000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MdhBNe B BN Bh & B B o
1 5985.80 77,76 ---enn ---ee- 765 35,08 1145 3952 0.00 30 233 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLml[ﬂBu‘lﬁn] 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 11970.08 45.74 74.80 -28.26 56.50 38.68 16.66 66.10 .80 -=- PEAK 1 11970.00 4483 74.00 -29.17 .59 38.68 16.66 66.10 8.0 -~ -~ PEAC
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12299.00 45.54 74.80 -28.46 55.67 38.82 16.87 65.62 @.00 --- .- PEAK 1 1229.00 45.18 74.80 -28.82 9531 38.82 16.87 €5.82 @.08 --- --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12770.00 45.80 88.20 -42.40 54.9 39.01 17.18 65.37 .00 === PEAK 1 17.00 45.06 83.20 -43.14 S54.24 39.81 17.18 €5.37 @.08 -~  --- PEAK
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ANT CDD 1+2
Pol. Horizontal Fundamental
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85 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 5996.20 56.50 88.20 -37.70 43.64 /.1 1138 30.63 o.t0 M9 B PEAK 1 605,80 87,85 ---emn --ee- M7OH.26 1149 W43 600 M9 BPEM
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85 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 592440 39.82 68.20 -28.38 3290 .12 1140 30.60 000 M9 B AVERAGE 1 65,80 77.56 ---enn ---e- 7.0 3.8 1158 942 000 249 @ AVERAGE
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 586640 43.76 B88.20 -39.44 4207 .83 113 30.69 .00 3@ 138 PEMC 1 605,00 86,99 ---enn ----e- M4 037 1153 934 600 3 238 PEA
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 592440 38.19 68.20 -30.00 3177 35.12 1140 30.68 000 308 138 AVERAGE 1 605,80 76,86 ------ ------ 69.30 35.37 1153 39.34 0.00 300 238 AVERAGE
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12850.08 45.34 74.80 -28.66 55.95 38.72 16.70 66.04 @.00 -~  --- PEAK 1 12850.00 45.80 74.80 -28.20 S6.41 38.72 16.71 66.04 0.00 -~ --- PEAK
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12370.00 45.56 74.80 -28.44 55.53 38.85 16.92 65.74 .00 -=- PEAK 1 12370.00 45.%9 74.00 -20.01 55.9% 38.85 16.92 65.74 8.0 - - PEM
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12699.08 45.11 74.80 -28.89 54.45 38.98 17.13 65.45 @.00 -~  --- PEAK 1 12699.00 45.85 74.80 -28.15 519 38.98 17.13 65.45 @.08 -~ --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12870.00 46.95 83.20 -41.25 55.93 39.05 17.25 65.28 @.00 -~  --- PEAK 1 12870.00 46.40 83.20 -41.80 55.38 39.85 17.25 €5.28 @.08 ---  --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12950.00 45.83 83.20 -42.37 54.65 39.08 17.30 65.20 @.00 -~  --- PEAK 1 12950.00 46,18 83.20 -42.02 S5.00 39.88 17.30 €5.20 @.00 ---  --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13630.00 45.97 83.20 -42.23 54.65 39.09 17.36 65.13 @.08 -~  --- PEAK 1 13830.00 45.60 83.20 -42.60 54.28 39.89 17.36 6513 @.00 --- --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12899.00 46.14 83.20 -42.06 55.08 39.06 17.26 65.26 @.00 ---  --- PEAK 1 128%0.00 46.16 83.20 -41.94 55.20 39.86 17.26 €5.26 @.00 ---  --- PEAK
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12970.00 46.63 83.20 -41.57 S5.40 39.9 17.30 65.15 @.00 -~  --- PEAK 1 12970.00 46.97 83.20 -41.23 574 39.89 17.32 €5.18 @.08 ---  --- PEAK
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12930.00 46.28 83.20 -41.92 55.14 39.07 17.29 65.22 @.00 -~ --- PEAK 1 12930.00 46.66 83.20 -41.54 5.5 39.87 17.29 5.2 @.08 ---  --- PEAK
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13850.08 45.85 83.20 -42.35 54.51 39.08 17.37 65.11 @.08 -~  --- PEAK 1 13850.00 45.91 88.20 -42.29 54.57 39.88 17.37 6511 @.08 -~  --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13099.00 46.68 83.20 -41.52 55.29 39.06 17.40 65.07 @.00 -~  --- PEAK 1 13090.00 45.87 83.20 -42.33 S4.48 39.86 17.40 €5.07 @.00 ---  --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13010.00 46.82 83.20 -41.38 55.53 39.18 17.34 6515 @.08 -~  --- PEAK 1 13610.00 45.55 83.20 -42.65 54.26 39.10 17.34 €515 @.08 -~  --- PEAC
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13670.08 45.50 83.20 -42.78 5414 39.07 17.38 65.09 @.00 -~  --- PEAK 1 13670.00 45.65 B88.20 -42.55 5429 39.87 17.38 €5.09 @.00 ---  --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13399.08 45.73 74.80 -28.27 53.97 38.94 17.61 6479 @.00 -~  --- PEAK 1 13390.00 46.88 74.80 -27.12 S5.12 38.94 17.61 6479 @.00 --- --- PEAC
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13030.00 4614 83.20 -42.06 5470 39.05 17.43 65.04 @.00 -~  --- PEAK 1 13030.00 45.84 83.20 -42.36 54.40 39.85 17.43 65.04 0.0 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C63 of C125

TEL : +86-512-57900158



SPORTON LAB.

FCC RF Test Report

Report No. : FR382801E

Pol. Horizontal Vertical
meeI[ﬂBu‘lﬁn) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
il I-ﬁE(@ i I-ﬁE(@
Peak s 1 f ——" MWW;EWW
Era s
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13370.00 45.80 74.00 -28.20 54.06 38.95 17.60 6481 8.0 - - PEM 1 13370.00 45.54 74.00 -28.46 53.80 38.95 17.68 6481 8.80 - - PEAC
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13699.00 45.45 88.20 -42.75 53.48 38.82 17.80 64.67 .00 -=- PEAK 1 13699.00 45.68 88.20 -42.52 53.71 38.82 17.80 64.67 0.0 - - PEMC
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Pol. Horizontal Vertical
mmel[dﬂu‘ﬂm] 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
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Peak s P [P————————
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13250.08 45.83 74.80 -28.17 54.24 39.00 17.51 64.92 @.00 -~ --- PEAK 1 13250.00 45.52 74.80 -28.48 53.93 39.80 17.51 64.92 @.00 -~  --- PEAC
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Pol. Horizontal Vertical
mmel[dﬂu‘ﬂm] 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
il I-ﬁE(@ i I-ﬁE(@
Peak s } B !
ea Poe————
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13410.00 45.67 82.20 -42.53 53.88 38.94 17.62 64.77 .00 -=- PEAK 1 13410.00 45.15 88.20 -43.05 53.% 30.94 17.62 6477 0.0 - - PEMC
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Pol. Horizontal Vertical
mmelmmvm 0 Level (dBuVim)
1138 1134
915 a5
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1 1
Peak g Por———— DMWWW“NHWLW
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13330.00 46.09 74.80 -27.91 S4.40 38.97 17.57 6485 @.00 -~  --- PEAK 1 13330.00 46.70 74.80 -27.30 5.01 38.97 17.57 6485 @.08 -~ --- PEAC
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Pol. Horizontal Vertical
mmel[dﬂu‘ﬂm] 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
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1 1
Peak s ev— n
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13750.00 46.16 82.20 -42.04 5416 38.80 17.87 64.67 .00 -=- PEAK 1 13750.00 46.57 88.20 -41.63 54.57 38.80 17.87 64.67 0.0 - - PEM
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Pol. Horizontal Vertical
mLMmB"V"“) 0 Level (dBuVim)
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11/ — — ] 11/ — — ]
| iG] | |
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Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13730.00 44.80 83.20 -43.40 52.81 38.81 17.85 6467 @.00 -~  --- PEAK 1 13730.00 45.49 83.20 -42.71 53.50 38.81 17.85 64.67 @.08 ---  --- PEAK
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Peak o i B Inerm—— R UL
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13650.00 46.85 83.20 -41.35 54.% 38.84 17.79 6468 0.00 -~  --- PEAK 1 13650.00 45.9 B83.20 -42.24 S4.01 38.84 17.79 o468 0.00 ---  --- PEAK
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Pol. Horizontal Vertical
mmﬂlﬂw\ﬂm) 0 Level (dBuVim)
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Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13799.00 4471 83.20 -43.49 5271 38.78 17.89 64.67 @.00 -~  --- PEAK 1 13790.00 44.81 83.20 -43.39 52.81 38.78 17.89 64.67 @.00 -~  --- PEAK
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Pol. Horizontal Vertical
mmﬂlﬂw\ﬂm) 0 Level (dBuVim)
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163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13%99.00 44.58 83.20 -43.62 52.49 38.70 15.04 6465 @.00 -~  --- PEAK 1 13%90.00 44.63 88.20 -43.57 52.54 38.70 15.04 6465 @.00 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C73 of C125

TEL : +86-512-57900158



saronas. FCC RF Test Report Report No. : FR382801E
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Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full_7095MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
L Wik BE(Peak) Wi 6E(Peak)
s
83 ki 813 |
5. il
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48 448
Peak W
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7233.% 50.53 88.20 -37.67 40.07 /.70 1271 38.05 .00 19 199 PEAC 1 7095.80 9121 ---emn --ee- BLI5 35.69 1258 3821 @.00 279 199 PEAK
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
83 813
M WIF-GE(AVG) WIFLSE(AVG)]
5. il |
48 448
1 L—.._,..—r'—“w
Av
g 325 SZ‘SW
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 720164 39.02 68.20 -29.18 218.78 35.70 1271 38.09 .00 279 199 AVERAGE 1 7095.80 BLET ---emn --ee- L7 3.0 1059 3.2 .00 279 199 AVERAGE
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Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full_7095MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1 -
Mv' " WiFi GE{Peak) WiFi 6F{Peak|
BI.JM o 813 |
5. il
f ot
“l e R 8
Peak
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 71320 58.39 88.20 -37.81 40.23 H5.70 12.63 38.17 0.0 291 221 PEMK 1709500 92,03 ---eme weeeee BLO7 35.69 1258 38.21 .00 291 220 PEAK
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
83 813
m WIF-GE(AVG) WIFLSE(AVG)]
5. il |
48 448
1 I
Av
g 125 15 W
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 720412 39.01 68.20 -19.19 28.67 35.70 1271 38.07 @.80 291 221 AVERAGE 1 709500 BLG2 ---eme weeeee TL76 35.69 1258 3821 0.00 291 221 AVERAGE
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Pol. Horizontal Vertical
mLml[ﬂBu‘lﬁn] 0 Level (dBuVim)
1138 1134
915 a5
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Peak P ————— "
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 1419.00 46.29 82.20 -41.91 53.84 38.87 18.17 6459 .00 -=- PEAK 1 1419.00 46.75 88.20 -41.45 5430 38.87 18.17 6459 8.0 - - PEM
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51
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_RU26/8_7095MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1138
75 075
WiFi GE{Peak) WiFi 6F{Peak|
8. 8.3 |
650 650

1 WMWHW
488 ik el g 44

Peak
15 324

163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7210.76 50.58 88.20 -37.62 40.5 35.70 1271 3B.08 0.0 253 183 PEMK 1 789500 87,11 --eeee woeeen 7.8 3570 1259 3.0 a0 253 183 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
i3 i3 !
ﬂ WIF-GE(AVG) WIFLSE(AVG)]
5. il |
48 448
1 IR
Av
g 325 SZ‘SWM’/_/W
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7200.04 39.00 68.20 -19.20 28.68 35.70 1271 38.09 @.80 253 183 AVERAGE 1 709500 80,63 ---ens -oeee- 7054 3570 1259 3B.20 0.0 253 183 AVERAGE
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51
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_RU26/8_7095MHz
ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
| WiFi GE{Peak) 1 WiFi 6F{Peak|
5. il
1 WWMWM
448 448
Peak W
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7205.80 56.30 88.20 -37.9 39.97 /.70 1271 3408 om0 35 4B PEM 1 7095.00 99,38 -----n ---o- B.09 3.0 1259 W 6.0 35 48 PEA
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 !
ﬂ WIF-GE(AVG) WIFLSE(AVG)]
48 448
1 M
Av
g 125 15 W
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 72170 39.00 68.20-29.20 18.66 3570 1271 3807 0.0 35 48 AVERAGE 1 709,00 BL2 ---emn ---e- TL19 3.0 1059 3.2 6.00 315 45 AVERAGE
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Pol. Horizontal Vertical
MLWWWW) 0 Level (dBuVim)
1138 1134
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Peak . ; v A
A A peisie
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 1419.00 45.60 82.20 -42.58 53.17 38.87 18.17 6459 .00 -=- PEAK 1 1419.00 45.75 88.20 -42.45 53.30 3087 1817 6459 8.0 - - PEM
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52
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_RU52/40_7095MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) 1 WiFi 6F{Peak|
5. il
1 WWWWMWWM
448 448
Peak WW
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 717572 50.43 88.20 -3.77 40,16 35.70 12.69 3812 0.8 316 22 PEMK 1 789500 88,64 ---eee -eeeen 78,58 35.69 1258 3B.21 0.0 316 22 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
N B :
f\'\ WIF-GE(AVG) WIFLSE(AVG)]
48 448
AVg 1 Mﬂ—/m
125 SZ‘SW
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7200.68 39.01 68.20 -19.19 28.69 35.70 12.71 38.09 @.00 316 22 AVERAGE 1709500 79.07 ---eee weeeen 68,95 35.70 12.59 35.20 0.0 316 22 AVERAGE
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52
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_RU52/40_7095MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) WiFi 6F{Peak|
5. il
1 W
48 448
Peak W
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 724484 5121 88.20 -36.99 40.84 3570 1271 36.04 om0 34 S PEN 1 7095.00 87,43 ---enn --eev 7.4 %00 1059 B 6.0 34 5LPEA
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 1
f\/\ WIF-GE(AVG) WIFLSE(AVG)]
48 448
1 |
Av
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 720548 3982 68.20 -29.18 28.69 35.70 1271 38.08 .00 34 51 AVERAGE 1 7095.80 78,27 ---enn --eev 68.18 35.78 1259 3.20 0.00 34 51 AVERAGE
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Pol. Horizontal Vertical
mmemm 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
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88 1 3 1
Peak LA AANA Ay meﬂw iAo
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 1419.00 45.48 83.20 -42.72 53.03 38.87 18.17 6459 @.00 -~ .- PEAK 1 141%.00 45.70 83.20 -42.50 53.25 38.87 18.17 64.59 @.00 ---  --- PEAK
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53
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_RU106/54_7095MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1 -
n WiFi GE{Peak) WiFi 6F{Peak|
5. il
f WWWMWW
448 448
Peak
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 720084 5153 88.20 -36.67 4121 /.70 1271 36.09 om0 M7 17 PEM 1 7095.80 9118 ---emn ---o- BlLel 3.0 1259 3. 600 27 17 PEA
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 !
m WIF-GE(AVG) WIFLSE(AVG)]
48 448
Avg 1 NIREE S, ot
125 32‘5W
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 72044 3903 68.20-29.17 1878 3570 1271 36.08 0.0 297 17 AVERAGE 1 7095.80 BL79 ---emn --ee- TL73 35.69 1058 321 6.00 297 17 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C83 of C125
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53
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_RU106/54_7095MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
. WiFi GE{Peak) 1 WiFi 6F{Peak|
83 813 |
5. il
1 i
“ A A 4
Peak W
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 715,88 49.57 88.20 -38.83 39.80 /.70 1263 3816 om0 35 S PEN 1 7095.00 89.76 ---enn ----o- .67 3.0 1059 W 6.0 35 5LPEA
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 !
M WIF-GE(AVG) WIFLSE(AVG)]
48 448
1 M
Av
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 719731 38.98 68.20 -29.22 18.66 3570 1271 38.09 .80 35 51 AVERAGE 1 7095.80 8143 ---emn -eeev LM %70 1059 3.2 6.0 315 5 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C84 of C125
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Pol. Horizontal Vertical
mmelmmwm) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| i | i)
88 1 3 1
Peak . hWMﬁWW‘LW st s W‘“W‘&W
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 1419.00 45.53 83.20 -42.67 53.08 38.87 18.17 6459 @.00 -~ .- PEAK 1 14190.00 45.69 88.20 -42.51 53.24 38.87 18.17 64.59 @.00 ---  --- PEAK
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Pol. Horizontal Vertical
mmﬂlﬂw\ﬂm) 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| iG] | |
Peak s A f P ETPRPTIPW PRPVIm
" Loy W W
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13930.00 45.05 83.20 -43.15 52.99 38.73 17.99 o466 @.00 -~  --- PEAK 1 1390.00 45.13 88.20 -42.97 53.17 38.73 17.99 o466 0.00 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C86 of C125
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55
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full_7085MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 i
u WiFi GE{Peak) WiFi 6F{Peak|
L
83 W 813 |
5. il
1 WWM»«WM
488 TR (v PR T AY s Mg T8 e 488
b RRL Tk L W LA
Peak
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 719972 49.98 88.20 -38.22 39.66 35.70 1271 38.09 0.0 269 360 PEAK 1768500 90,96 ---ene -oeee- 50.93 35.68 1257 38.22 0.0 269 360 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 !
/\ i WIF-GE(AVG) WIFLSE(AVG)]
48 448
1 e
Avg T
125 SZ‘SW
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 71%.52 39.03 68.20 -19.17 28.71 35.70 1271 38.09 @.80 269 360 AVERAGE 1 788500 BL.62 ---ems =eeeen 7163 35.67 1255 3823 0.00 269 360 AVERAGE
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55
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full_7085MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
" WiFi GE{Peak) WiFi 6F{Peak|
T
83 813 |
5. il
! MWWMWW
48 448
Peak MWMM
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7147.56 5.9 88.20 -37.4 40.76 B/.70 1265 3815 0.0 39 17 PEM 1 7085.80 93,53 ---enn -oeeev B3.47 35.69 1058 .21 @.00 39 227 PEAK
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
83 813
m WIF-GE(AVG) WIFLSE(AVG)]
5. il |
48 448
1 e
AVg et
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 721556 39.85 68.20 -29.15 218.71 35.70 1271 38.67 .00 309 227 AVERAGE 1 7085.80 8L77 ---emn -eeev TL74 .68 1057 322 0.00 309 227 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C88 of C125
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Pol. Horizontal Vertical
mmel[dﬂu‘ﬂm] 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
il I-ﬁE(A\@ i I-ﬁE(@
488 4 § 1 a LW
Peak A A o A A
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 14170.00 45.00 83.20 -43.20 52.59 38.85 18.15 6459 @.00 -~ .- PEAK 1 4170.00 45.20 83.20 -43.08 5279 38.85 18.15 64.59 @.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C89 of C125
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Pol. Horizontal Vertical

meeI[dBuVlm] : Level(dBuVim)

134 134

175 175

m_ [ | 81’_ [ |
i Wi Pk i Wik

65.9_ - ] 65, ] - ]
i I-ﬁE(@ i wrl-m@

1 1
Peak o PPRRTPR I ————— AR AR VIS
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13890.00 46.60 82.20 -41.60 54.56 38.74 17.% 6466 0.80 - - PEM 1 13890.00 44.41 88.20 -43.79 5237 3874 17.9% 6466 080 - - PEMC
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57
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full_7025MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1 -
WL WiFi GE{Peak) WiFi 6F{Peak|
S
BHW ¥ 813 |
5. il
1 MMMWM
488 AN i 44
Peak
13 35
163 163
10z TO8. 153 T4, . THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7177.% 58.76 88.20 -37.44 40.48 35.70 12.69 3811 0.00 305 223 PEMK 1 7625.00 9287 ---eee weeeen B3.07 35.62 12.48 38.30 0.0 305 223 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
83 813
W WIF-GE(AVG) WIFLSE(AVG)]
5. il |
48 448
1 W
Av
163 163
10z TO8. 153 T4, . THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 719.58 39.20 68.20 -19.00 28.88 35.70 1271 38.09 @.00 305 223 AVERAGE 1 7005.00 BLIT --eme weeeen 7050 3561 12.47 331 000 305 223 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C91 of C125
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57
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full_7025MHz

ANT CDD 1+2
Pol. Vertical Fundamental

11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)

1138 1134
95 a5

A WiFi GE{Peak) 1 WiFi 6F{Peak|
BI.JVW W‘W 813 |
5. il
f W
s b 8
Peak W

13 35

163 163

10z TO8. 153 T4, . THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o

1 7166.24 58.32 85.20 -37.08 40.88 35.70 12.67 3B.13 0.0 308 232 PEMK 1 7625.00 89,66 ---env -=e-e- 79.89 3561 12.47 3831 0.0 e 232 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)

1138 1134

95 a5

N LW §
\/\[\m WELGE(AVG) WELGE(AVG)

5. il |
48 448
1 M
Av
g 5 725 W
e
163 163
10z TO8. 153 T4, . THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 719286 39.18 68.20 -29.00 28.87 3570 1271 3818 000 3@ 132 AVERAGE 1 705,80 76,33 ---enn --eeev 66.5 35.61 12.47 3B.31 0.00 300 232 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C92 of C125

TEL : +86-512-57900158



s as. FCC RF Test Report

Report No. : FR382801E

]
_ )
Peak PR ——

Avg 9
163
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y
1 14050.00 45.56 82.20 -42.64 53.38 38.74 18.07 6463 .00 -=- PEAK

Pol. Horizontal Vertical
CT) el G
138 1134
a5 s
m_ [ | 81’_ [ |
i i E[Pe) | Wi GE[Pe)
i — — 1) — —

i I-ﬁE(qL@
DWMWW

bk
1 ki
10000 11600, 13200, 14800, 16400,
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedhBNe B BN B & B & o &g
1 14050.00 44.% 88.20 -43.30 5270 3074 18.07 6463 8.0 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Mode Band Edge - L

U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full _6985MHz

ANT
Pol. Horizontal
11nLe\leI (dBuVim)
1138
95
bl e e Wik BE(Peak)
ITAYAYLY
o TTVYTY
5.
1
48
Peak
13
163
i85 T033, 1081, [ M. 2]
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy
1 7201.% 51.63 88.20 -36.57 4131 3570 1271 38.09 .00 3@ 326 PEAC
11nLe\leI (dBuVim)
1138
95
83
WIF-GE(AVG)
5.
48 i
Av
9 13
163
i85 T033, 1081, [ M. 2]
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
17135368 42,06 68.20 -26.14 3190 35.70 1263 3317 Q.80 300 326 AVERAGE

CDD 1+2

Fundamental
o Level (dBuVim)
1134
a5 !

i Wifi GE(Peak
st
il
8 Il -
35
163
1000 2600, 400, 6400, 8200, 10000

Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos

Freg Level Line Margin Level Factor Loss Factor Factor Remark

MdhBNe B BN Bh & B B o
1 6985.00 9444 --eeem oeeeen BB 35.60 1236 334 0.00 M 326 PEAK
o Level (dBuVim)
1134
a5

1
813

Il WIFLSE(AVG)]
g L.
448

MM"
163
1000 2600, 400, 6400, 8200, 10000

Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
MdhBNe B BN Bh & B B o
1 6985.00 8LBE -----v -ooe- 7RIO3H.60 1238 333 600 3 326 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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58
Mode Band Edge - L

U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full _6985MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) 1 WiFi 6F{Peak|
83 813 |
5. il
! s oo
488 A 44 .
Peak
13 35
163 163
i85 T033, 1081, [ M. 2] 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freg Level Line Margin Level Factor  Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7286.76 50.28 88.20 -37.92 39.95 3.0 1271 3B.08 0.0 308 231 PEMK 1 6985.00 89.08 ----e- ---e-- 79.46 35.60 1236 3834 0.00 00 231 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 t
NANANAA A WIF-GE(AVG) i WIFLSE(AVG)]
iR g L.
48 448
] w
Av
g 125 3§ W
163 163
i85 T033, 1081, [ M. 2] 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freg Level Line Margin Level Factor  Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 728436 39.18 68.20 -19.02 28.85 35.70 1271 3B.08 @.80 308 231 AVERAGE 1 698500 7739 --eeen weeee- 6776 35.60 12.37 3834 0.00 300 231 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C95 of C125
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58
Mode Harmonic

U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full _6985MHz

ANT CDD 1+2
Pol. Horizontal Vertical
11"Le\fe\ (dBuVim) 11nle\lel (dBuVim)
138 1138
9s 915
em W\HEE[PJLH) s W\HBE[PJLK)
] — ] —
WIFLSE(A/G) WIF-GE(AYG)
Peak L 1 48 [
A AV M =
Avg 38 33
163 163
10000 14600, 1300, 14800, 16400, 18000 10000 11600, 13200, 14300, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos TRos Linit Read  Ant Cable Preamp  Aux MPos TRos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok din B OGN B & B B o iy Medwn i B BV B B B B o &
1 1397000 4537 8.0 -42.83 5109 3871 18.82 6465 @B - - PEN 1 13970.08 4538 80.0 -42.80 53.30 3871 18.02 64.65 0. - - PEN
0 . Level {dBuVim) 1 Level (dBuvim)
1050 1050
0.0

0
- | I 5 PEAK - W5 PEAK

Peak il Gl
B WHISEAVG) a WHIGEAVG)

Avg

4 450

00 304

15 154

)
18000 2400, 26800, Han. 35600, 40000 18000 2400, 26800, 31200, 35600, 40000
Frequency (MHz) Frequency (MHz)
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Pol. Horizontal Vertical
0 Level (dBuVim) 0 Level {dBuVim)
1134 1134
a5 I
81’_ [ - | IH‘_ [ - |
i Wik i Wi BE{Pgk]|
11/ — — ] 11— — ]
i I-ﬁE(@ i I-ﬁE(@
0l 1 al 1
Peak memwmwwww% A i Ao
Avg bk bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark freq Level Line Margin Level Factor Loss Factor Factor Remark
MedhBNe B BN B & B & o &g M Bie B BN B & B & a iy
1 13770.00 45.17 83.20 -43.03 95317 38.79 17.88 o4.67 @.08 ---  --- PEAK 1 137e.00 45.21 66.20 -42.99 53.21 38.79 17.88 64.67 @.ee - --- PENK
Sporton International Inc. (Kunshan) Page Number . C97 of C125
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60
Mode Band Edge

U-NII-8_6.875-7.125_802.11a_CH233_7115MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 i
’ WiFi GE{Peak) WiFi 6F{Peak|
ki
83 813
5. il
488 WNWWMWWWWWMWWW 485 WW
Peak
4 g
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 71531 6210 85.20 -26.19 5195 35.70 12.62 38.17 0.0 330 32 PEM 1 705,00 90,76 ---ene weeeen B0.65 35.70 12.68 38.19 0.0 330 32 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 !
m WIF-GE(AVG) WIFLSE(AVG)]
48 448
g 325 325W
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 715.60 50.21 68.20 -17.99 40.86 35.70 12.62 38.17 2.0 33 32 AVERAGE 1 715,00 8LG4 =--eme weeeen 7153 3570 12.68 3809 0.80 330 32 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C98 of C125
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saronas. FCC RF Test Report Report No. : FR382801E

60
Mode Band Edge

U-NII-8_6.875-7.125_802.11a_CH233_7115MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
Wifi GE(Peak) 1 Wifi GE(Peak
83 813 |
B0 1 B0
“ WWWWWMW 8 et
Peak
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 71516 63.16 85.20 -15.04 53.01 35.70 12.62 38.17 0.0 o8 9 PEAK 1 715,00 88,20 ---enn -eeee- 78,07 3570 12.61 3.8 0.0 lee 9 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
ik 3 1
M WIF-GE(AVG) WIFLSE(AVG)]
5. il |
48 448
9 13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 715.60 47.81 68.20 -10.39 37.66 35.70 12.62 38.17 0.0 o8 9 AVERAGE 1 705,00 79.19 --eeme weeeen 69.16 35.70 12.61 3818 0.0 108 9 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C99 of C125

TEL : +86-512-57900158



SPORTON LAB.

FCC RF Test Report

Report No. : FR382801E

Pol. Horizontal Vertical
mmel[dﬂu‘ﬂm] 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81’_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
i I-ﬁE(@ i MI&E(@
88 1 3 1
Peak I
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 14230.00 45.55 82.20 -42.65 53.02 38.91 18.19 6457 8.88 - - PEM 1 14230.00 45.53 88.20 -42.67 53.00 38.91 18.19 64.57 8.0 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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saronas. FCC RF Test Report Report No. : FR382801E

61
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full _7115MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) 1 WiFi 6F{Peak|
83 813 |
5. il
s u S e i
Peak
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7125.60 72.86 88.20 -15.34 62.71 3.0 12.62 3817 0.0 108 77 PEM 1 715,00 87,85 =--eee weeeen 7.7 3570 1261 388 0.0 lee 77 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 1
WIF-GE(AVG) WIFLSE(AVG)]
4 L i
Av e T
g 125 128 W
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 715.60 63.45 68.20 -4.75 53.30 35.70 12.62 3817 0.0 108 77 AVERAGE 1 705,00 7840 ---ene weeeen 68,27 35.70 12.61 3818 0.0 108 77 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C101 of C125
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saronas. FCC RF Test Report Report No. : FR382801E

61
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full _7115MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) 1 WiFi 6F{Peak|
83 813 |
5. il
a e e T a i
Peak WNW
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7125.60 7375 88.20 -14.45 63.60 35.70 12.62 3817 0.0 308 56 PEM 1 715,00 8778 -eeee weeeen 767 3570 12.68 38.09 0.0 0@ 56 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 1
YA WLV WRLSEW
48 L 448
Av e T
g 125 15 W
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 715.60 65.38 68.20 -L.B2 55.23 35.70 12.62 3817 @.80 308 56 AVERAGE 1 75,08 7077 =eeme weeees 67,66 35.70 12.68 38.19 0.0 300 56 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C102 of C125
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61
Mode Harmonic

U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full _7115MHz

ANT CDD 1+2
Pol. Horizontal Vertical
11"Le\fe\ (dBuVim) 11nle\lel (dBuVim)
138 1138
9s 915
em W\HEE[PJLH) s W\HBE[PJLK)
] — ] —
WIFLSE(A/G) WIF-GE(AYG)
Peak L t 48 1
Avg 38 33
163 163
10000 14600, 1300, 14800, 16400, 18000 10000 11600, 13200, 14300, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos TRos Linit Read  Ant Cable Preamp  Aux MPos TRos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor Loss Factor Factor Remark
Mok din B OGN B & B B o iy Medwn i B BV B B B B o &
1 14230.00 44,44 88.20 -43.76 5191 38.91 18.19 64.57 e.08 -~ - PEN 1 14230.00 45.26 83.20 -42.%4 52.73 38.91 18.19 6457 0.0 -~ --- PEN
0 . Level {dBuVim) 1 Level (dBuvim)
1050 1050
900 900
- | YW GE PEAK - | ViR 58 PEAK
Peak 60 64
i W SE{AVG) B I GEAVG)
Av
9 5 WMWWWWW a0 WWWWWWWMW
300 3040
150 150
)
18000 2400, 26800, . 35600, 40000 18000 22400, 26800, 31200, 35600, 40000
Frequency (MHz) Frequency (MHz)
Sporton International Inc. (Kunshan) Page Number : C103 of C125
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382801E

Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
0 7
60 6
WIFI 6E PEAK WIFI 6E PEAK
| \
A, a0,
3 [
4
20 i i 5 MM’J:WWMJ“ W
el b 3 e WWW
2 N"Nl \. g T ) \\m il il rag AR
2 wl 2 W] h
Peak - 1004
1 -
30 100. 200. 300. 400. 500. 600. 00. 800. 900. 1000 30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas
MHz dBuV/m dB dBuV/m  dBuV  dB/m ] dB e deg MHz dBuv/m dB dBuv/m  dBw dB/m  dB dB o deg
1 30.97 20.95 -19.05 48.60 29.14 24.97 .73 32.99  ---  --- Peak HORIZONT 1 30.80 20.44 -19.56 49.80 28.18 24.57 @.71 33.82 ---  --- Peak VERTICAL
2 188.11 21.66 -21.84 43.5¢ 36.77 15.65 2.88 32.B4 ---  --- Pesk HORIZONT 2 91.11 18.99 -24.51 43.58 35.86 15.35 1.43 32.85 ---  --- Peak VERTICAL
3 288.99 3283 -13.17 46.80 43.92 19.13 2,50 32.B1 ---  --- Peak HORTZONT 3 139.88 22.21 -21.29 43.58 36.66 16.67 1.72 32.84 ---  --- Peak VERTICAL
4 385.02 31.34 -14.66 46.0¢ 39.90 21.31 2,99 32.86 ---  --- Peak HORTZONT 4 288.82 3L.81 -14.19 46.0@ 42.92 19.11 2.59 32.81  ---  --- Peak VERTICAL
5 778.84 28.83 -17.17 46,80 31.24 26.08 4.27 376  ---  --- Peak HORTZONT 5 385.02 29.52 -16.43 46.00 38.88 21.31 2.99 32.86 ---  --- Peak VERTICAL
& 994,18 33.00 -21.00 54.00 31.80 27.37 4.8% 3L.8e - - Peak HORIZONT 6 755.56 28.05 -17.95 46.00 30.75 25.83 4.28 32.78 -  --- Peak VERTICAL
Sporton International Inc. (Kunshan) Page Number : C104 of C125
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saronas. FCC RF Test Report Report No. : FR382801E

62
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH233_RU26/8_7115MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) WiFi 6F{Peak|
83 813 |
5. il
4 i Lt
Peak
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7125.00 7457 88.20 -13.63 64.42 35.70 12.62 3B.17 0.0 34 297 PEAK 1 715,00 8427 =-eeee weeeen 74043570 1261 388 0.00 w4 297 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 1
WIF-GE(AVG) WIFLSE(AVG)]

650 65, |
) L 1
AV W

163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 715.60 6391 68.20 -4.29 53.76 3570 12.62 3817 .00 304 197 AVERAGE 1 715,80 75,03 --enn -eeeev 64.90 35.70 1261 3815 0.00 34 297 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C105 of C125
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saronas. FCC RF Test Report Report No. : FR382801E

62
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH233_RU26/8_7115MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) WiFi 6F{Peak|
83 813 |
5. il
) e MY
Peak WWW“W
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 7125.60 72,12 88.20 -16.08 61.97 35.70 12.62 3B.17 0.0 267 39 PEM 1 705,00 8441 --eeme weeeen 7408 3570 1261 3.8 0.0 267 39 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 1
WIF-GE(AVG) WIFLSE(AVG)]
5. il |
48 L 448
g 325 325W
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 715.60 6530 68.20 -2.99 55.15 35.70 12.62 3817 0.0 267 39 AVERAGE 1 715,00 76,39 --eene weeeen 66,26 35.70 12.61 38.18 0.0 267 39 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C106 of C125
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s as. FCC RF Test Report

Report No. : FR382801E

i I-ﬁE(@
Peak mw I WW“WJW

Avg 9
163
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y
1 14230.00 44,08 82.20 -4.12 5155 38.91 18.19 64.57 .00 -=- PEAK

Pol. Horizontal Vertical
CT) el G
138 1134
a5 s
m_ [ | 81’_ [ |
i i E[Pe) | Wi GE[Pe)
i — — 1) — —

i zma@
DMWWWWMMW*

bk
1 ki
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedhBNe B BN B & B & o &g
1 14250.00 4471 88.20 -3.49 5218 38.91 18.19 6457 8.8 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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saronas. FCC RF Test Report Report No. : FR382801E

63
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH233_RU52/40_7115MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
Wifi GE(Peak) 1 Wifi GE(Peak
83 813 |
5. il
a e u hapancsre
Peak W
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 715.60 7243 88.20 -15.77 62,28 /.70 1262 3817 om0 M3 M PEK 1 715,00 88,43 --emn -eeev 7830 3.0 161 M5 .00 293 3 PEA
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 1
WIF-GE(AVG) WIFLSE(AVG)]
5. il |
48 448
g 125 15 W
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 715.60 63.10 68.20 -5.10 5295 3570 12.62 3817 o.00 293 34 AVERAGE 1 715,80 78,05 --emn -eeee- 68.12 35,70 1061 3818 0.00 293 34 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C108 of C125
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saronas. FCC RF Test Report Report No. : FR382801E

63
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH233_RU52/40_7115MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) 1 WiFi 6F{Peak|
83 813 |
5. il
448 WWMMWMWWWMWWWMW 14 WWWW
Peak
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 715.60 75.89 88.20 -12.31 65.74 /.70 1262 3817 o001 12 PEN 1 715,80 88.79 ---enn --ee- 7866 35.70 1161 .15 6.0 1w 12 PEAC
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 1
WIF-GE(AVG) WIFLSE(AVG)]
5. il |
48 k 448
g 125 15 W
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 715.60 65.27 68.20 -1.93 55.12 3570 12.62 3817 .00 108 12 AVERAGE 1 715,80 7731 --emn oeeees 67.18 35,70 1261 3818 0.00 180 12 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C109 of C125
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Pol. Horizontal Vertical
mmel[dﬂu‘ﬂm] 0 Level (dBuVim)
1138 1134
915 a5
81.3_ [ - | 81‘_ [ - |
il Wi Pk i Wik
11/ — — ] 11/ — — ]
| iG] | |
Peak 8 e A § ‘wm
WW |, Mttt e
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 14230.00 44.66 83.20 -43.54 5213 38.91 18.19 6457 @.08 -~  --- PEAK 1 14230.00 44.00 83.20 -44.20 5L.47 38.91 18.19 6457 @.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C110 of C125
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saronas. FCC RF Test Report Report No. : FR382801E

64
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH233_RU106/54_7115MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
WiFi GE{Peak) WiFi 6F{Peak|
83 813 |
5. il
s b N 4 I
Peak
13 35
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 715.60 7163 88.20 -16.57 6148 35.70 12.62 3817 o0 35 32 PEM 1 715,80 86,46 ----mn ---o- 6.3 35.70 1061 3.8 6.0 M 32 PEA
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
83 813 1
WIF-GE(AVG) WIFLSE(AVG)]
5. il |
48 448
g 125 325M
163 163
105 . 4, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 715.60 62.87 68.20 -5.33 5072 /.70 1262 3817 0.0 35 32 AVERAGE 1 TH5.80 7746 ---enn --eeev 67.33 35,70 1061 318 0.00 385 32 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C111 of C125
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